STELS ATV 50 C

FRAME

7%

Y MOTORS |

ABUrAACA!

http://x-m.su/

PAMA

Item Part no Kop 1C Description ENGLISH HAMMEHOBAHUE Quantity
1 57100BOES002 LU033534 FRAME JOINTING, COMP. Pama moTtoBe3aexoaa 1
2 57422G00S000 LU033535 FIXING SHAFT KpOHLUTEeH KpenneHnsa Asuratens BepXHuii 2
3 B01070601265 LU013750 BOLT 6x12MM Bont ¢ conaHuem M6x1.0x12Mm (OUMHKOB.), cTalnb 4
4 58300G00S000 LU022386 BRACKET, LOWER KpOHLUTEH KpenneHusa ABUratensl, HUxHUA, B coope 1
5 58301G00S000 LU033536 FIXING AXLE Ocb KpenneHus Asuratens (kopoTkas), cTanb 1
6 B01401008063 LU027739 BOLT 10x1.25x80MM Bont ¢ dnaHuem M10x1.25x80mm , ctanb 1
7 B04171012555 LU014082 NUT 10x1.25MM [alika camokoHTpswascs M10x1.25mm, ctanb 2
8 58341G00S000 LU022387 COLLAR Btynka npoctaBoyHas |, ctanb 1
9 58340G00S000 LU022388 BUSH Bknagpiw 2
10 57343G00S000 LU022389 COLLAR BTynka npoctaBoyHas Il, ctans 1
11 B01020813264 LU033537 FIXING AXLE 8x132MM Ocb kpennenus asuratens 8x132mm, ctanb 1
12 B04170800055 LU013987 NUT M8 [aiika M8x1.25mm, cTanb 1
13 58306G00S000 LU022390 COLLAR Brynka npoctasouHas lll, ctans 1
14 58305G00S000 LU033538 FIXING AXLE Ocb Kpennenusa asuratens (ANUHHas), ctans 1
15 58307G00S000 LU022391 COLLAR Brynka npocrasoyHas IV, ctans 1
16 B04011212555 LU013984 NUT 12x1.25MM [alika camokoHTpAwWwanca M12x1.25mm, ctans 1
17 57033G00S000 LU022392 RUBBER WASHER Waiiba, peanHa 2
18 57014G00S000 LU022393 RUBBER GASKET Mopayuwika, peanHa 2
19 65780G0OAS000 LU033539 TURN LIGHT BRACKET, R.L. KpoHLTeH kpenneHna doHaps ykasaTens NoBOpOTOB 3aAHWIA, NeBbIN 1
20 65790G0AS000 LU033540 TURN LIGHT BRACKET, R.R. KpoHLTeH kpenneHus doHaps ykasaTens noBOpPOTOB 3a4HWIA, NpaBbIi 1
21 B01070801665 LU013783 BOLT 8x16MM Bonrt ¢ donaHuem M8x1.25x16mm , ctanb 4
22 B13060601605 LU016644 SCREW W/WASHER 6x16MM BUHT ¢ kpecT.Lunuuem ¢ waiibon M6x1.0x16mm, ctans 2
23 B07010001205 LU025183 WASHER 12 Waitba 12mm, cTans 1
24 B07000001205 LU019423 WASHER 12 Waiba npyxuHHas 12mm, cTanb 1
25 40023BOES000 LU033541 CLAMP dukcaTop pamsbl, cTanb 1



http://x-m.su/

STAND/FOOTREST Onopbk! Ansa Hor

/

&

e
T

65Z3

A

Item Part no Kon 1C Description ENGLISH HAUMEHOBAHUE Quantity
1 65410BOAS000 LU022394 FOOTREST ASSY. KpoHLuTeH onopebl Ans Hor, B cbope 1
2 57033G00S000 LU022392 RUBBER GASKET LWan6a 8mm, peanHa 4
3 B01090802565 LU016400 BOLT M8x25 Bont ¢ onaHuem M8x1.25x25mm, ctans 4
4 B07020000805 LU022257 WASHER 8 Wan6a 8mm, cTans 4
5 40704G00S000 LU033460 RUBBER GASKET [NoayLuka KpOHLWTEVHa Onopbl ANA HOT, pe3vHa 4

SIDE COVER O6nuuoBKa Kopnyca
o
14 = 5 -

Iltem Part no Koag 1C Description ENGLISH HAUMEHOBAHUE Quantity
1 [65101BOASTHO (T| LU022395 FRONT FENDER RED/BLACK LLIuTOK 0ONMLIOBOYHbIV NEPEaHUA (YePHO-KPACHbIN), NMacTUK 1
1 |[65101BOASY50 (Y| LU022396 | FRONT FENDER YELLOW/BLACK LLINTOK 0BNULIOBOYHBIN NEepeaHuit (YepHO-KeNTbIi), MNacTuk 1
1 | 65101BOASG70 ( | LU022397 FRONT FENDER GREEN/BLACK LLIuTok 06NMLIOBOYHbIN NEpeaHUi (YepHO-3eNeHbIN), NNacTK 1
1 |[65101BOASLCO (L| LU022398 FRONT FENDER BLUE/BLACK LLINTOK 0BNULIOBOYHBIN NEpPeaHUi (YepPHO-CUHUIA), MNACTUK 1
2 65701B0ASB40 LU022399 REAR FENDER (BLACK) LLIuTOoK 0BNMLIOBOYHbIN 3a4HWUIA (YePHbINA), NNACcTUK 1
3 65601G00SB40 LU033463 COVER, RR. (BLACK) LLIuTOK 0BNMLIOBOYHBIN (YEPHBIN), NNacTUK 1
4 65602B0ASG70 LU033464 COVER, FR. (GREEN) LLIuTok 06NMLIOBOYHbIV NPUOOPHOI NaHenu (3eneHbiit), NNacTuk 1
4 65602B0ASY50 LU032786 COVER, FR. (YELLOW) LLInTOK 06NULIOBOYHBIN NPUBOPHOW NaHenu (XXenTbli), NNacTuK 1
4 65602BOASTHO LU032785 COVER, FR. (RED) LLIuTOoK 06NMLIOBOYHbIN NPUOOPHO NaHenu (KpacHsbIi), NNacTuk 1
4 65602B0OASLCO LU033465 COVER, FR. (Blue) LLInTOK 06NULIOBOYHBIN NPUBOPHO NaHenu (CUHWUIA), NNacTuK 1
5 65115B0ASB40 LU033018 FIXING COVER, HEADLIGHT LLInToK 06nMLIOBOYHBIN NepeaHert 6rok dapbl, MNacTuk 1
6 B13060601605 LU016644 SCREW W/WASHER M6x16 BWHT ¢ kpecT.wnuuem c waibon M6x1.0x16mm, ctans 6
7 B02060601625 LU018131 SCREW M6x16 BWHT ¢ KpecT.WwnmueM Wnpok.wwnsan. Méx1.0x16 Mm,cTans 14
8 B04070600055 LU021056 NUT M6 [aika ¢ donaHuem M6x1.0mm, cTanb 16
9 B02060601625 LU018131 SCREW M6x16 BWHT ¢ KpecT.WwnmueM Wnpok.wwnsan. Méx1.0x16 Mm,cTans 8
10 B05004201305 LU016727 SCREW ST4.2x13 BuWHT camoHapesatoLLuii ¢ KpecToobpasH.wnuuem 4.2x13mm 2
11 B05005501605 LUO033511 SCREW ST5.5x16 BUWHT camoHapesatoLLuii ¢ KpecToo6pasHbIM WnMuemM 5.5x16Mm 2
12 65402BOAS000 LU022400 FOOTREST COVER, LH Onopa Aansa Hor neeas , NNacTuk 1
13 65422BOAS000 LUO033095 FOOTREST COVER, RH Onopa Ansa Hor npaeasi , NNacTuk 1
14 96004G00S000 LU033466 BAND, BATTERY JleHTa kpenexHasa akkyMynsTopHol 6aTapeu, peavHa 1
15 02200G00S000 LU033467 BAND, TOOLS JleHTa KpenexHas bOpTOBOro MHCTPYMEHTa, pe3nHa 1




SEAT CuaeHbe
j=—— m—m—r— e ——— e ————— - —
| & T~ ~
o ——— _._,--""""'#
| T
i % - //
|
L]
L]
| =
! “—\\\
" -
N et
L] .- -— . —— . — o —
& 1 LR
[ 1 g I_.“ 0
! (T
o ? | .
s 7
(] | L | "
W r I
- m—na .
|
Item Part no Kog 1C Description ENGLISH HAUMEHOBAHUE Quantity
1 51100W030000 LU022350 SEAT ASSY.(BLACK/WHITE) Cepfno MOTOLMKNETHOro Tuna (YepHo-6enoe), B cbope 1
2 51080G00S000 LU033533 SEAT CATCH COMP. B3amok cuaenus, B cbope 1
3 51081G00S000 LU033532 FIXING PLATE KpoHLuTelH 3amka cuaeHus 1
4 51082G00S000 LU033531 LOCKING MnactuHa 6GNoKMPOBKM 3amka CuaEHWS 1
5 51083G00S000 LU033530 PIN LLtndpT 3amka cuaeHus, ctanb 1
6 51084G00S000 LU033529 SPRING MpyxwvHa 3amka cupeHus (cxatue) 1
7 B08030000401 LU014982 CIR-CLIP 4 Konbuo ctonopHoe 4x0.6MMm, cTanb 1
8 B04070600043 LU014002 NUT M6 ["aika M6x1.0MMm, cTanb 2
FUEL TANK Bak TonnuBHbIA
<
N
Y 3
Item Part no Kop 1C Description ENGLISH HAMMEHOBAHUE Quantity
1 50300G00S000 LU033024 SWITCH ASSY. KpaH TonnmeHbIN, B cOope 1
2 50340G00S000 LU033022 FILTER ASSY. PunbTp TONNMBHBIN B cHope 1
3 50200G00S000 LU033009 TANK COVER ASSY. Kpbliwwka TonnmeHoro 6aka, nnacTuk 1
4 50301G00S000 LU022347 OIL PIPE | LLinaHr macnsHeIn |, pesvHa 2
5 50309B20T000 LU017290 CLIP @11 XOMYT NpyXMWHHbIA 11MM, cTanb 2
6 50302G00S000 LU022348 OIL PIPE Il ¢8.5xp4.5%x160 LWnaHr macnsHbin I 4.5x8.5x160MM, peavHa 1
7 50304G00S000 LU022349 OIL PIPE Il @8.5%¢p4.5%90 LLnaHr macnsaHein 1l 4.5x8.5x90Mm, pesnHa 1
8 50100G00S000 LU033026 FUEL TANK Bak TonnueHbIit 1
9 50700G00S000 LU033450 HOSEPIPE @9%x¢@5x240 Tpy6ka TONMMBHON CUCTEMBI, AApeHaxHas, 9x5x240MM, pesuHa 1
10 B02000601225 LU013880 SCREW M6x12 BuHT ¢ kpecToobpasHbiM wnuuem M6x1.0x12 mm, ctanb 1
11 50306J00P000 LU016423 CLIP ¢8 XOMyT NpyXWHHBIN 8 MM, CTanb 6
12 B13060601603 LU016644 SCREW W/WASHER M6x16 BUHT ¢ KpecT.wnuuem ¢ wanbon M6x1.0x16MMm, cranb 2




OIL TANK

Bak macnsHbIv

3
Item Part no Kog 1C Description ENGLISH HAUMEHOBAHUE Quantity
1 64011G00S000 LU033462 BRACKET ASSY., FUEL TANK KpoHLUTENH KpenneHus macnsHoro baka 1
2 64001G00S000 LU007547 OIL TANK Bak macnsHbi 1
3 64091G00S000 LUO033094 CAP, OIL TANK Kpbiwka macnsHoro 6aka, nnacTuk 1
4 B04070600053 LU014002 NUT M6 [aiika M6x1.0mMMm, cTans 1
5 B13060601603 LU016644 SCREW W/WASHER M6x16 BWHT ¢ kpecT.wnuuem ¢ wanbon M6x1.0x16mm, cTans 2
AIR CLEANER DUnNbLTP BO3AYLWHbIA
Item Part no Kop 1C Description ENGLISH HAMMEHOBAHUE Quantity
1 49000G00S000 LU033141 AIR CLEANER PunbTp BO3AYLLHbIV 1
2 49016B1AT000 LU033425 CLIP XOMyT NpYXUHHBIN NaTpybka BO3AyLWIHOro hunbTpa, ctans 1
3 B13060602005 LU033427 SCREW/WASHER M6x20 BUHT ¢ KpecT.wnuuem ¢ wavnbon M6x1.0x20MMm, ctanb 2
MUFFLER BbixnonHas cucrema
4
é S
Iltem Part no Koag 1C Description ENGLISH HAUMEHOBAHUE Quantity
1 47100W020002 LU022346 JOINTING ASSY., MUFFLER Tpy0a BbIXMOMNHas ¢ rhywnTenem, B coope 1
2 47800B0O0T0O00 LU033003 GASKET ASSY. Mpoknagka BbIXNONHOW TPYObI, acGocTanbHas 1
3 B01401002065 LU033448 BOLT M10x1.25x20 BonT konecHbIn M10%1.25%20, cTans 1
4 B01090602064 LU013797 BOLT M6x20 BonTt ¢ donaHuem M6x1.0x20MM, cTanb 2
5 B04171012555 LU014082 NUT M10x1.25 ["avka camokoHTpsLwwaaca M10x1.25mm, ctanb 1




REAR DISK BRAKE ASSY.

Topmo3Hasa cuctema

Item Part no Kon 1C Description ENGLISH HAUMEHOBAHUE Quantity
1 55000B0AS000 LU005678 REAR DISK BRAKE ASSY. TopMo3 AvCKoBbIN 3aaHMI, B c6ope 1
2 55022B0OAS000 LU033453 BRAKE LEVER Pblyar 3agHero TopmMo3a, anfioMuH.cnnase 1
3 55024B0AS000 LU033454 BOLT, BRAKE LEVER BuwHT pblvara Topmosa, ctanb 1
4 55027B0AS000 LU033455 NUT [alika pelvara Topmosa, ctanb 1
5 55100B0AS000 LU033456 CYLINDER ASSY, MASTER LiunuHap rnasHbIN TOPMO3HOW, B cbope 1
6 55200BOAS000 LUO033457 HOSE ASSY, BRAKE LLinaHr TOPMO3H.CUCTEMBI, apMUPOBaHHBIN, PE3NHA 1
7 45037B0AS000 LU016514 BANJO BOLT BonT - wryuep M8x1.25x22mM, cTanb 2
8 45029B0AS000 LU016513 WASHER Wan6a 10.3x16x1.3mm, Mmeap 4
9 55500B0AS000 LU033458 CALIPER ASSY, BRAKE LiunuHap TopmosHor pabounii, B c6ope 1
10 B01080602365 LU016378 BOLT M6x23 BonTt ¢ conaHuem M6x1.0x23mm , cTanb 2
11 B01090803064 LU017495 BOLT M8x30 BonTt ¢ donaHuem M8x1.25x30mm , cTanb 2
12 B07000000804 LU016401 WASHER 8 LLan6a npyxuHHasi 8MM, cTanb 2
13 45110B0OAS000 LU033459 BRAKE PAD KIT Konogaku TopMo3Hblie (ANUCK), 3agHne 1
14 45023B0OAS000 LU016377 MASTER CYLINDER BRACKET KpOHLUTEH rmaBHOro TOPM.LMNUHAPA, antoMUH.Cnnas 1




STEERING

4
33-@ 1108 323

19-2—4
=18

17210
29416

DeTtanu pyns

Item Part no Kop 1C Description ENGLISH HAMMEHOBAHUE Quantity
1 40100G00S000 LU022344 HANDLE JOINTING COMP. Pynb MOTOLMKNETHOrO TUna 1
2 43120BOAS000 LU022345 DIRECTING JOINTING COMP. KonoHka pynesasi, B c6ope 1
3 59960G00S00A LU033398 REDIRECTOR A HakoHeuHUK pyneBo TAru, BHYTPEHHWA 2
4 43122G00S000 LU033399 OIL SEAL ASSY. CarnbHuK pyneBom KOMOHKN 1
5 40095G00S000 LU033402 REARVIEW MIRROR SEAT, R. KpOHLITENH KpenneHns 3epkana 3aaHero Buaa, npasbin 1
6 40210G00S001 LU033030 HANDLE ASSY. |R. Brok nepeknioyaTtenei pyneson, npasbin 1
7 43048G0AS000 LU033404 TURN LIGHT BRACKET, F.R. KpoHLUTeNH KpenneHus hoHaps ykasaTens NoBOpOTOB, NpaBblii 1
8 40901G00S000 LU033407 ROOTING SLEEVE BknagbiLl K KDOHLUTENHY PYSIeBOI KOMOHKN 1
9 43107G00S000 LU033406 ROOTING SEAT 1 KpOHLUTENH KpenneHus pyneBo KonoHku 1 1
10 43123G00S000 LU033420 IMPACT SLEEVE BTynka npocTtaBoyHas pyneson KOMOHKW, CTanb 1
11 43130G00S001 LUO033000 JUNCTION BOARD COMP. MnacTuHa coeanHuTenbHas, ctanb 1
12 40091G00S000 LU032997 JUNCTION BOARD SEAT, L. KpOHLUTENH Kpennexus pyns, nesbiin 1
13 40092G00S000 LU032998 JUNCTION BOARD SEAT, R. KpoHLUTENH Kpennexus pyns, npaebli 1
14 40007G00S000 LU033031 HANDLEBAR GRIP PykosiTka pyns, peavHa 2
15 B04091012555 LU031172 CASTLE NUT M10x1.25 laiika kopoHuaTast M10x1.25MMm, cTanb 2
16 B04171415055 LU019243 NUT M14x1.5 [arika M14x1.5mMm, cTanb 1
17 B2201FB22357 LU016329 OIL SEAL 22x35x7 CanbHuk 22x35X7MM 1
18 B12016000200 LU033027 BEARING 6002-2RS MoAwmnHKK WapukoBsbli paavanbHbIn 6002-2RS 15x32x9mm 1
19 B0OB0000032A1 LU033419 LOCK RING 32 KonbLio ctonopHoe 32mM, cTanb 1
20 B04170800055 LU013987 NUT M8 laika M8x1.25mMm, cTanb 2
21 B04171012554 LU016616 NUT M10x1.25 laiika M10x1.25mMMm, cTanb 2
22 B02050602525 LU013864 SCREW M6x%25 BonT ¢ uun.ronosk.un BH.wecTurp. M6x1.0x25mm, cTans 4
23 B01090601265 LU013750 BOLT M6x12 BonTt ¢ donaHuem M6x1.0x12MM (OUMHKOB.), CTanb 2
24 40300G00S000 LU033032 CABLE ASSY., THROTTLE Tpoc ynpaBneHnsa ApoccesibHO 3aCnOHKON 1
25 B02000602025 LU014235 SCREW M6x20 BUHT ¢ kpecToo6pasHbIM Wwnuuem M6x1.0x20mm, cTanb 1
26 40250G00S000 LUO033421 CABLE ASSY., FRONT BRAKE Tpoc ynpaBneHns nepefHUM TOpMO30M 2
27 43013G00S000 LU033422 SEAT KpOHLUTENH KpenneHus pyns, HUKHUA 2
28 B09001602413 LU033423 SPLIT PIN 1.6x24 LWnnuHT 1.6%x24MMm, cTanb 2
29 B09002502012 LU019569 SPLIT PIN 2.5x20 LWnnuHT 2.5%20MM, cTanb 1
30 B07030001005 LU014026 WASHER 10 Waitba 10.4x22x1.6mMm, cTanb 2
31 43108G00S000 LU033405 ROOTING SEAT 2 KpOHLUTENH KpenneHns pyneBoit KONMoHKY 2 1
32 43047G0OAS000 LU033403 TURN LIGHT BRACKET, F.L. KpoHwwTeiH kpenneHns doHaps ykasaTens noBopoTOB, NeBbI 1
33 54017K00P000 LU033424 BUSH RUBBER BTynka pynesow KONOHKW, pe3nHa 1




FRONT HANG PART

MNepeaHsa noaBecka

Item Part no Kop 1C Description ENGLISH HAMMEHOBAHUE Quantity
1 59100G00S000 LU007712 FRONT SAFE BAR [yrn 6e3onacHocTv nepeaHue, ctanb 1
2 B01090601665 LU013751 BOLT M6x16 Bont ¢ dnaHuem M6x1.0x16mm , cTanb 2
3 B01070801665 LU013783 BOLT M8x16 Bont ¢ donaHuem M8x1.25x16mm , cTanb 2
4 43920G00S000 LU033542 BRACKET, RIGHT Pbiyar nogBeckn HWKHWIA, NpaBbIii 1
5 43840G00S000 LU033015 BUSH COMP. BTynku pblyara noaBeckun, KOMMNEKT 4
6 B01591005065 LU014080 BOLT M10x1.25x50 BonT ¢ conaHuem M10x1.25x50/18mm , cTanb 4
7 B04181012555 LU014180 NUT M10x1.25 laiika M10x1.25mm, cTanb 4
8 43801G00S000 LU033544 SOLDERING CUP Koxyx BTYNK1 MOBOPOTHOrO Kynaka, nnacTuk 2
9 43803G00S000 LU033013 BUSH BTynka (A) noBOpOTHOro Kynaka, nnacTuk 2
10 43806G00S000 LU033028 OIL CUP Mpecc-macneHxka 2
11 43804G00S000 LU033012 BUSH BTynka (B) noBopoTHOro Kynaka, nnactuk 2
12 43802G00S000 LU033008 SOLDERING CUP Konnak aucka, AekopaTuBHbIN (3aHWIA) 2
13 43820G00S000 LU033543 BRACKET, LEFT Pblyar noaBecky HUXKHWUIA, NeBbIN 1
14 B04011012563 LU033545 NUT L.H. M10x1.25 [aiika M10x1.25mMM (neBasi pesb6a), cTanb 2
15 59901G00S000 LU033010 BOLT Tsara pynesas 2
16 B04011012563 LU033545 NUT M10x1.25 laiika M10x1.25mm (neBas pe3b6a), ctanb 2
17 08501G00S000 LU033546 NUT [alika KopoH4YaTasi MOBOPOTHOrO Kynaka, cTanb 2
18 B09001602413 LU033423 SPLIT PIN 1.6x24 LWnnuHT 1.6%x24MM, cTanb 4
19 59920G00S00B LU033006 JOINING COMP. SLOWING Kynak noBopoOTHBIiA, NeBblit 1
20 43170G00S00A LU033397 REDIRECTOR B HakoHeYHVK pyneBon TArW, BHELUHWIA 2
21 08021G00S00A LU033548 WASHER Lan6a cTtynuubl, cTanb 2
22 B04111415065 LU014021 CASTLE NUT M14x1.5 [arika kopoHuyaTas M14x1.5mm, ctanb 2
23 B09003203513 LU033510 SPLIT PIN 3.2x35 LUnnuHT 3.2x35MM, cTans 2
24 60202G00S000 LU033547 CAP Konnak aucka aekopaTuBHbIN (NepeaHuin) 2
25 59940G00S00B LU033007 JOINTING COMP. SLOWING Kynak noBopOTHBIiA, NpaBbIii 1
26 B04091012555 LU031172 CASTLE NUT M10x1.25 [anka kopoHyaTas M10x1.25mm, cTanb 2
27 B07030001005 LU014026 WASHER 10 LWan6a 10.4x22x1.6Mm, cTanb 2

FRONT ABSORBER MepeaHut amopTtusatop
¥
-
4
-
3

Item Part no Kop 1C Description ENGLISH HAMMEHOBAHUE Quantity
1 43200G00S000 LU033091 FRONT ABSORBER ASSY. AMOpPTM3aTOP MPYXUHHO-TMAPABNNYECKUA, NepeaHUn 2
2 B01591004065 LU013848 BOLT M10x1.25x40 Bont ¢ dnaHuem M10x1.25x40mm , ctans 4
3 B04171012555 LU014082 NUT M10x1.25 ["anka camokoHTpswasaca M10x1.25mm, ctans 4




FRONT WHEEL

MepengHue koneca

Item Part no Kog 1C Description ENGLISH HAUMEHOBAHUE Quantity
1 44101G00S000 LU022385 RIM ASSY., FRONT [ck nepefHero koneca 2
2 44007G00S000 LU033440 LEVER, BRAKE, R Pblyar aKkcLeHTpuKa 3agHero Topmo3sa, npasbliit 1
3 44030G00S000 LU033441 PANEL ASSY., R MnactuHa kpennexus 6apabaHHoro Topmo3a, npaeasi 1
4 44500G00S000 LU005677 BRAKE SHOE Konopgkv Topmo3Hble nepegHne 4
5 44040G00S000 LU033442 PANEL ASSY. L. MnactuHa kpennexus 6apabaHHoro Topmo3a, nesas 1
6 44009G00S000 LU033443 LEVER, BRAKE, L Pblyar akcueHTprKa 3agHero Topmosa, neBbin 1
7 44401G00S000 LU032999 HUB Bapa6aH TopMo3HoiA, cTanb 2
8 44006G00S000 LU033444 BEARING SPACER (BUSH) BTyrnka npoctaBoyHas 6apabaHHoro Topmosa, cranb 2
9 44016G00S000 LU033445 SPACER (BUSH) Brynka 6apabaHHoro TopMo3a, cTanb 2
10 44008G00S000 LU033446 RETURN SPRING MpyxvHa Bo3BpaTHas pbivara 6apabaHHOro Topmosa (pacTskeHue) 2
11 44003G00S000 LU007544 CAMSHAFT OKCLeHTPWK 3aaHero Topmosa, cTanb 2
12 44001G00S000 LU033447 SPRING Mpyxu1Ha Bo3BpaTHasi TOPMO3aHbIX KONOA0K 2
13 B22010B22357 LU016329 OIL SEAL 22x35x7 CanbHuk 22x35x7MM 4
14 B12016600300 LU015900 BEARING 6003-2RS MoAWwmnnHUK LWapukoBbI paguanbHbin 6003 2RS 17x35x10mMm 2
15 B12016600200 LU033027 BEARING 6002-2RS MoAwmMnHUK WwapukoBbI pagnanbHbin 6002-2RS 15x32x9vm 2
16 B01090502565 LU024021 BOLT M5x25 Bont M5x0.8x25mMm, cTans 2
17 B01401002065 LU033448 BOLT M10x1.25x20 Bont konecHbin M10x1.25%20, cTanb 8
18 B140619708AE LU033434 TIRE 19x7-8 LLinHa koneca AT19x7-8", peavHa (BHEZAOPOXH.) 2
19 B14032201100 LU014191 RIM VALVE Z2-01-1 BeHtunb koneca 2
20 B140472011C0 LU016336 CAP, VALVE Konnayok BeHTUNs koneca, NNacTuk 2
21 44015G00S000 LU033449 O-RING KonbLo ynnoTHuTensHoe 6apabaHHOro Topmosa, pesuHa 2

REAR SWINGING ARM

3agHnaa noaBecka

3
5
4
Iltem Part no Koag 1C Description ENGLISH HAUMEHOBAHUE Quantity
1 53100G00S00A LU033549 REAR SWING ARM KpoHLITENH KpenneHns aBuraTensi NoBOPOTHbIN 1
2 53203G00S000 LU033014 BUSH BTynka ocu KpoHLUTENHa KpenmneHus aABuratens, nnacTuk 2
3 53201G00S000 LU033016 BUSH BTynka ocu KpoHLUTENHa KpenneHus asurartens, cranb 1
4 53001G00S000 LU033002 AXLE Ocb KpOHLUTENHa KpenneHvs aosuraTens, cranb 1
5 53210G00S000 LU033025 OIL SEAL MbINbHUK KPOHLLTEWHA KpenneHns asuraTensi, ctanb 2
6 60100G00S000 LU033550 CHAIN GUARD JOINTING COMP. Koxyx uenu npuBoga, ctanb 1
7 60120G00S000 LU033551 SAFEGUARD JOINTING COMP. LLlMTOK 3alMTHBIN 3BE3404KM 3a4HEro npueoaa, cranbs 1
8 B01070801665 LU013783 BOLT M8x16 BonTt ¢ donaHuem M8x1.25x16mm , cTanb 4
9 B04070800055 LU016810 NUT M8 [alika ¢ donaHuem pebpuct.M8x1.25mm, cTanb 2
10 53200G00S000 LU033552 JOINTING COMP.REAR WHEEL CTynuua 3afHel ocn 1
11 B01070601265 LU013750 BOLT M6x12 BonTt ¢ donaHuem M6x1.0x12MM (OUMHKOB.), CTanb 2
12 53202G00S000 LU033017 JOINTING COMP.REAR WHEEL BTynka ocu 3agHero koneca, ctanb 1
13 B12046600600 LU033029 BEARING 6006-2RS MoALWMNHKK LWapWKoBbI paavanbHbli 6006-2RS  30x55x13mMm 2
14 B2204FB35558 LU018056 OIL SEAL 35x55x8 CanbHuk 35x55x8Mm 2
15 53231G00S000 LU033556 ADJUSTOR Hatspkutenb uenn 1
16 B04000600053 LU014002 NUT M6 laiika M6x1.0mMMm, cTans 1
17 B07030000603 LU015609 WASHER 6 Wain6a 6mMm, cTans 1
18 B07000000603 LU024615 WASHER 6 LLan6a npyxvuHHas 6MM, cTanb 1
19 53234G00S000 LU033555 BOARD [MnacTnHa KpoHLITENHa Kpennenus apuratens 2
20 B01591202765 LU033553 BOLT M12x1.25x27 BonTt ¢ donaHuem M12x1.25x27mm, cTanb 2
21 53212G00S001 LU033021 GASKET Mpoknagka KpOHLWTENHa KpenneHus aBuraTens, pesuHa 1
22 B04171415055 LU019243 NUT M14x1.5 [aiika M14x1.5mm, ctanb 1
23 B01070801265 LU021495 BOLT M8x12 BonTt ¢ donaHuem M8x1.25x12mm , cTanb 2
24 60030G00S000 LU033554 SAFEGUARD BRACKET KpOoHLUTENH KpenneHus aBuratens NpegoxXpaHnTerbHbIi 1




REAR ABSORBER

3agHuin amopTusaTop

Item Part no Kop 1C Description ENGLISH HAMMEHOBAHUE Quantity
1 63000G00S000 LUO033461 REAR ABSORBER ASSY. AMOPTM3aTOP NPYXUHHO-TUAPABNNYECKUN, 3a0HUA 1
2 63028G00S000 LU013848 BOLT M10x1.25%x40 Bont ¢ onadHuem M10x1.25x40mm |, cTanb 2

DRIVE SYSTEM MpuBoAa 3agHUX Konec

Item Part no Kop 1C Description ENGLISH HAMMEHOBAHUE Quantity
1 60011G00S000 LU033495 SEAT ASSY., RR. WHEEL ®dnaHel KpenneHus 3agHero koneca 2
2 B01401003065 LU013970 BOLT M10x1.25x30 Bont ¢ dnaHuem M10x1.25x30mm , ctanb 8
3 B04171012555 LU014082 NUT M10x1.25 [arika camokoHTpswasaca M10x1.25mm, ctanb 8
4 B09003203513 LU033510 SPLIT PIN ©3.2x35 LWnAuHT 3.2x35MMm, cTanb 2
5 60204G00S00A LU033508 WASHER LWan6a 18mm, ctanb 2
6 60005G00S000 LU033509 NUT M18x1.5 [arika M18x1.5mm, cTanb 2
7 60202BOES000 LU033496 CAP Konnak ancka gekopaTuBHbIN 2
8 60003G00S00A LU033497 SHAFT, TRANSMISSION Ocb 3agHuX konec 1
9 60021G00S000 LU033498 SPACER, LOCATION BTynka pacnopHasi cTynuubl 3agHei ocu (AnNnHHas) 1
10 58070G00S000 LU033499 SEAT, SPROCKET ®dnaHel KpenneHus 3Be3f04KN 3a4HEro npueoaa 1
11 60002G00S000 LU033092 SPROCKET(28TEETH) 3Be3ao4ka BeoMasi 3a4Hero npveoaa (28 3ybbes) 1
12 60004G00S000 LU033507 WASHER Lan6a dnaHua KpenneHus 3Be3404Ku, CTanb 1
13 B01020802065 LU016395 BOLT M8x20 Bont ¢ dnaHuem M8x1.25x20mm, cTanb 3
14 B1500B1084B0 LU033011 CHAIN 21:08MC-1x84 Llenb rmasHoi nepeaayv (843seHa) 1
15 55033G00S000 LU005662 REAR BRAKE DISK [vck TOopMO3HOW 3agHui, cTanb 1
16 60009G00S000 LU033501 BRAKE DISK SEAT ®dnaHel KpenneHus 3agHero TOpMO3HOro Aucka 1
17 B01090601665 LU013751 BOLT M6x16 BonTt ¢ donaHuem M6x1.0x16Mm , cTanb 4
18 B07000000605 LU024615 WASHER 6 LLan6a npyxuHHasi 6MM, cTanb 4
19 60022G00S000 LU033503 COLLAR BTynka pacnopHas CTynuLbl 3aHen 0cu (KopoTkas) 1

REAR WHEEL 3apHue koneca
hY
2 \
1
4}) 3
&D . -—

Iltem Part no Koag 1C Description ENGLISH HAUMEHOBAHUE Quantity
1 54101G00S000 LU022351 REAR RIM ASSY. [uck 3agHero koneca 2
2 B140618A08AE LU033451 TIRE 18x9.5-8 LLinHa koneca AT18x9.5-8", peauHa (BHEAOPOXH.) 2
3 B1403Z201100 LU014191 RIM VALVE Z2-01-1 BeHTunb koneca 2
4 B140472011C0 LU016336 CAP, VALVE Konna4yok BeHTUna Koreca, nnactuk 2




TRANSMISSION MACHINE

PenykTop 3agHui

Item Part no Kop 1C Description ENGLISH HAMMEHOBAHUE Quantity
1 215700000000 LU033106 TRANSMISSION CASE Kopobka peBepcuBHas, B cbope 1
2 40960G00S000 LU033505 HANDLE COMP, GEAR SHIFT Pblyar ynpaeneHus peBepCuBHO KOpoBKoi 1
3 40770G00S00A LU033506 GEAR SHIFT CABLE Tpoc ynpaBneHus peBepcuBHON KOPOGKON 1
4 40971G00S00A LU033019 SPRING 1 MpyxuHa pblyara nepeknioydeHns nepegad 1 (pacTsHxeHust) 1
5 40972G00S00A LU033020 SPRING 2 MpyxuHa pblyara nepeknioyeHns nepeaad 2 (pacTsHKeHUs ) 1
6 40970G00S00A LU033504 CONNECT PLATE KpOHLUTEH KpenneHns peBepPCMBHOM KOPOBKM 1
7 B01591004565 LU016259 BOLT M10x1.25x45 Bont ¢ dnaHuem M10x1.25x45mm |, ctans 1
8 B07000001005 LU017400 WASHER 10 LWain6a npyxuHHas 10mMM, cTanb 1
9 B07020001005 LU033558 WASHER 10 LLla6a yBenuyeHHas 10mMm, cTanb 1
10 B04011012555 LU014180 NUT M10x1.25 [aiika M10x1.25mm, cTanb 1
11 B02000601205 LU013761 SCREW M6x12 BWHT ¢ kpecT.wnuuem wnpok.unsn. M6x1.0x12 mm, ctans 3
12 B07000000605 LU024615 WASHER 6 LLla6a npyxuHHas 6MMm, cTanb 3
13 40973G00S00A LUO033559 CREW CAP BTynka pe3b6oBasi peBepCUBHON KOPOOKU 1
14 B01090804565 LU017358 BOLT M8x45 Bont ¢ onaHuem M8x1.25x45mm , ctanb 2




ELECTRICAL PART

AnekTpooGopyaoBaHue

Item Part no Kopg 1C Description ENGLISH HAWMEHOBAHUE Quantity
1 88110B0OCS000 LU006194 LOCK COMP. 3amok 3axuraHus 1
2 40600BOAS000 LU033473 HANDLE SWITCH ASSY.L. Briok nepekntovaTenei pynesow, nesblii 1
3 B13140501400 LU033512 SCREW W/WASHER M5x14 BWHT ¢ kpecT.wnuuem ¢ waidon M5x1.0x14mm, ctanb 4
4 97701B01F000 LU033474 C.D. Bnok anekTpoHHoro 3axuranus (C.D.1) 1
5 91400G00S000 LU033475 FLAMEOUT SWITCH, (FRONT) BblkntoyaTenb 3axuraHusi nepegHui 1
5 92400G00S000 LU033476 FLAMEOUT SWITCH, (REAR) Bbikntoyatenb 3axuraHua 3agHui 1
6 84000BOES000 LU033477 TAIL LIGHT Brok-tapa 3aaHss, 12B, B cbope 1
7 96100G00S000 LU017023 BATTERY 12V, 3AH Akkymynstop 12V 3Ah 1
8 86500BOES000 LU033478 FLASHER (E11 020612) doHapb ykasaTens noBopoToB NepeaHWiA, Nneseblii, 12B, B cGope 1
9 98801JOET000 LU017042 RECTIFIER Perynatop Hanpspkenus 12B 1
10 96600BMATO000 LU017034 RESISTOR PesucTop, 30W 1
11 94000G00S000 LU033479 RELAY, STARTER Pene ctaptepa 12B 1
12 92000BOES002 LU033093 HARNESS, WIRING KomnnekT an.npoBOAOB AS MOHTaxa 31.060pyAoBaHWsS 1
13 B04000600053 LU014002 NUT M6 [aiika M6x1.0mMMm, cTans 4
14 96900G00S000 LU033480 WIRE, EARTH MpoBoa akkymynsiTopa oTpuuatenbHbIi 1
15 96200G00S000 LU033481 COIL, IGNITION KaTywka 3axuranus, B cbope 1
16 96007K00P000 LU033488 COVER, C.D. | Yexon ansa 6noka anekTPOHHOTO 3aXuraHus, pesnHa 1
17 B02000601623 LU024244 SCREW M6x16 BUHT ¢ kpecToo6pasHbIM Wwnuuem M6x1.0x16mm, ctanb 1
18 B07030000603 LU015609 WASHER 6 LWai6a 6mMm, cTanb 3
19 B07000000603 LU024615 WASHER 6 LLan6a npyxuHHasi 6MM, cTanb 3
20 B02000601223 LU013880 SCREW M6x12 BuHT ¢ kpecToobpasHbiM wnuuem M6x1.0x12 mm, ctanb 2
21 B01090601263 LU009472 BOLT M6x12 Bont M6x1.0x12mMm, cTanb 1
22 B04000500053 LU016281 NUT M5 laiika M5x0.8mM, cTanb 1
23 B07020000503 LU033557 WASHER 5 LLlan6a yBenuyeHHas 5MM, ctanb 1
24 B07000000604 LU024615 WASHER 6 LLla6a npyxuHHas 6MMm, cTanb 1
25 B07030000604 LU015609 WASHER 6 Wan6a 6mMm, cTans 1
26 96009G00S000 LU033489 C.D.I BRACKET KpoHLUTEeH KpenneHns 611oka 3NeKTPOHHOIO 3aXuraHus 1
27 80000BOES000 LU033490 HEAD LAMP Bnok-thapa nepegHsia 12B, B c6ope 1
28 B07020000603 LU016629 WASHER 6 LWan6a 6.6x18x1.0MM, cTanb 2
29 B02000602023 LU014235 SCREW M6x20 BUHT ¢ kpecToo6pasHbIM Wwnuuem M6x1.0x20mm, cTanb 1
30 B05004201303 LU016727 SCREW ST4.2x13 BuHT camoHapesatoLumii ¢ kpectoobpasH.wnuuem 4.2x13mm 4
31 96002K00P000 LU017032 BAND 8x150 XomyT 8x150MMm, NnacTuk 3
32 96001K00P000 LU017030 BAND 8x250 XomyT 8x250MMm, nnacTuk 2
33 81100BOES000 LU033491 FRONT TURN LIGHT, LEFT ®doHapb ykazaTens NoBOpOTOB NepeaHui, nesbii, 12B, B cbope 2
34 81300BOES000 LU033492 FRONT TURN LIGHT, RIGHT ®doHapb ykasaTens NoBOPOTOB NepeaHuit, npasbli, 12B, B cbope 2
35 95000BMDT000 LU017044 HORN ASSY. (E13 000612) CurHan 3BykoBoW 1
36 B01090601265 LU013750 BOLT M6x12 Bont ¢ donaHuem M6x1.0x12Mm (OUMHKOB.), cTanb 1
37 96400K00P001 LU004541 FLASHER Pene noeopoToB 12B 1
38 40460BMBT002 LU033493 (KWO07L E3 001002) 3epkano 3agHero Buaa, nesoe 1
39 40470BMBT002 LU033494 ASSY. (KWO07L E3 001002) 3epkarno 3agHero Buaa, npasoe 1




ENGINE ATTACHMENT

ﬁ i

Pbivar kuk-ctaptepa

Ty
1

Item Part no Kog 1C Description ENGLISH HAUMEHOBAHUE Quantity
1 08350G00S000 LU033528 STARTING SHAFT Mepanb Kuk-cTapTepa, cTanb 1
2 B01020602565 LU016556 BOLT M6x25 Bont M6x1.0x25MMm, cTanb 1

TOOL KIT WUHcTpymeHT

Item Part no Kop 1C Description ENGLISH HAMMEHOBAHUE Quantity
1 02110BODTO00 LU033520 BAG, TOOLS CyMKa Ans uHcTpymeHTa, NMBX 1
2 02103G00P0O00 LU033521 SCREW DRIVER OTBepTKa yHMBepcanbHas, ctanb 1
3 02104G00P0O00 LU033522 HANDLE Pyyka ans oTBepTku yHMBEpPCarbHON, NNacTuk 1
4 02102BODTO000 LU033523 SCOKET, SPARK PLUG Kntoy ceeyHon 18mm 1
5 02101J00P000 LU033524 | HANDLE , SPARK PLUG SOCKET CbeMHMK CBEYHOro Konnavka, ctanb 1
6 B20020500003 LU033525 SOCKET SPANNER 5 Kntoy wecTturparHbin 5mMMm, ctans 1
7 02150N00S000 LU033526 TONOMETER MaHoMeTp JaBneHus B lMHax 1

STICKER (GREEN) Hakneniku (3eneHbii uBeT)
A %
.\5@ \4»‘
z =N
[
—

Iltem Part no Koag 1C Description ENGLISH HAUMEHOBAHUE Quantity
1 05523B0CS004 LUO033560 [STICKER, FRONT FENDER, LEFT Haknewnka n3 NBX camoknetowlascs (nepegHee NeBoe Kpbiro) 1
2 05524B0CS004 LU033561 STICKER, FRONT Hakneitka n3 MNBX camoknetowlascs (nepegHee npaBoe Kpbino) 1
3 05525G0CS000 LU033562 STICKER, FRONT Hakneiika ns NBX camoknetowascs | (nepeaHee nesoe Kpbino) 1
4 05526G0CS000 LU033563 STICKER, FRONT Hakneitka n3 MNBX camoknetowlascs (nepegHee npaBoe Kpbino) 1
5 05575G0CS000 LUO033564 | STICKER, REAR FENDER, LEFT Hakneiika ns NBX camoknetoLascs (3agHee nesoe Kpbino) 1
6 05574G0CS000 LUO033565 [STICKER, REAR FENDER, RIGHT Hakneitka n3 MNBX camoknetowascs (3agHee npaBoe Kpbino) 1
7 05572G0CS000 LU033566 STICKER, REAR Hakneitka n3 MBX camoknetowascs | (3aaHee nesoe Kpbino) 1
8 05576G0CS000 LU033567 STICKER, REAR Hakneiika ns NBX camoknetowasics | (3agHee npaBoe KpbIno) 1
9 05536F00S000 LU033568 WARNING STICKER, IV Hakneitka n3 MNBX camoknetowascs |V (nepeBoska naccaxupos) 1
10 05533F00S000 LU033569 WARNIGN STICKER, | Hakneitka n3 MBX camoknetowascs | (npeaynpexaeHus) 1
11 05534W010000 LU033570 WARNING STICKER, I Hakneitka n3 MNBX camoknetowascs |l (Hakayka wuH) 1
12 05535W150000 LUO033571 WARNING STICKER, I Hakneiika na NBX camoknetowasica |l (orpaHuyeHne Bo3pacrta) 1
13 05529BMBTO0A LU017008 STICKER Hakneika u3 NBX camoknetowiascs 1
14 05537W200001 LU033572 WARNING STICKER, V Haknenka un3 NBX camoknetowjasaca V (nepeknoyeHue) 1




STICKER (YELLOW)

Oparating this ATV it

you are under the age
ol 12 increases your
chance of severe injury
of death

Adult supervision and

instruction are required.

[ NEVER operate this ATV if you are

under age 12

can couse

[ A\ WARNING D

You mnt whop e ATV Complety tetors |

onkeiere
e -9
n SEVERE INJURY or ’_
|| Dean:

Hakneiku ()kenTbii uBeT)

Item Part no Description ENGLISH HAMMEHOBAHUE Quantity
1 05523B0CS004 LU033560 |STICKER, FRONT FENDER, LEFT Hakneitka n3 MNBX camoknetowascs (nepegHee NeBoe Kpbiro) 1
2 05524B0CS004 LU033561 FENDER, RIGHT Hakneiika u3 MNBX camoknetoLasics (nepegHee npaBoe Kpbino) 1
3 05525G0CS002 LU033573 FENDER, LEFT, | Hakneiika na NBX camoknetowasics | (nepeaHee nesoe Kpbino) 1
4 05526G0CS002 LU033574 FENDER, RIGHT, | Hakneriika u3 MNBX camoknetoLasics (nepegHee npaBoe Kpbino) 1
5 05575G0CS002 LU033575 | STICKER, REAR FENDER, LEFT Hakneliika na NBX camoknetoLascs (3agHee nesoe Kpbino) 1
6 05574G0CS002 LU033576 |STICKER, REAR FENDER, RIGHT Hakneiika us MNBX camoknetolascs (3agHee npasoe Kpbino) 1
7 05572G0CS000 LU033566 FENDER, LEFT, | Hakneitka n3 MNBX camoknetowascs | (3aagHee neBoe Kpbino) 1
8 05576G0CS000 LU033567 FENDER, RIGHT, | Hakneika u3 NBX camoknetowascs | (3agHee npaBoe KpbIno) 1
9 05536F00S000 LU033568 WARNING STICKER, IV Hakneitka n3 MNBX camoknetowasics |V (nepeBoska naccaxupos) 1
10 05533F00S000 LU033569 WARNIGN STICKER, | Hakneiika u3 MNBX camoknetowasicsa | (npeaynpexaenns) 1
11 05534W010000 LU033570 WARNING STICKER, I Hakneitka n3 MNBX camoknetowascs |l (Hakayka wuH) 1
12 05535W 150000 LU033571 WARNING STICKER, I Hakneika n3 NBX camoknetowascs |l (orpaHnyeHve Bo3pacTa) 1
13 05529BMBTO00A LU017008 STICKER Hakneiika n3 MNBX camoknetoLasics 1
14 05537W200001 LU033572 WARNING STICKER, V Haknenka n3 NBX camoknetowasca V (nepekntoyeHme) 1




ENGINE

Oeuratens 50 c.c.

| Item | Part no | Kog1C | Description ENGLISH [ HAUMEHOBAHWE | Quantity |
| | 1010204.01501 | LNO001555 | Engine ASSY 50cc | OBC c uckpoBbiM 3axuraHuem, ¢ paboumm obbemom 49 cm3 (1E40QMB-4) | 1 |
CYLINDER HEAD, CYLINDER FonoBka n uMNUHApP ABUraTens
T

Item Part no Kop 1C Description ENGLISH HAMMEHOBAHUE Quantity
1 30701B01F00A LU015445 HEAD CYLINDER [onoBska uunuHapa 1
2 30507B01F000 LU015446 GASKET CYLINDER HEAD Mpoknaaka ronosku LMnMHApa 1
3 201204.013000 LU016049 SPARK PLUG Cseva 3axuranns BR8HSA 1
4 27101B01F00A LU015449 CYLINDER LnnuHap 1
5 204204.001000 LU015451 GASKET CYLINDER Mpoknagka uunuHapa, NapoHUT 1
6 26107B01F910 LU015453 STUD BOLT Wnunbka M7x11x22x107Mm, Megb 4
7 304290700062 LU015457 NUT [avika ¢ dnaHuem M7x1.0mm, cTans 4

CRANKCASE KapTtep asuratens
12
1

Item Part no Kopg 1C Description ENGLISH HAWMEHOBAHUE Quantity
1 206200.001000 LU022337 CRANKCASE, LH KapTep asuratens, nesas nonosuHa, antoMuH.cnnas 1
2 26108G02F000 LU015477 BUSH,ENGINE MOUNTING CalineHT6r10K Kpennexvst Apuratens 1
3 26137G13F000 LU022338 BUSH,ENGINE MOUNTING CaiineHT6nok KpenneHust aosuratens 2
4 26126G02F000 LU015481 BREATHER PLUG CanyH kapTepa Asuratens, ctanb 1
5 206300.001000 LU022339 CRANKCASE, RH KapTep asuratens, npasasi NonNoBuHa, anioMuH.cnnas 1
6 301990805702 LU008895 | BRAKE SHOE ANCHOR PIN ASSY HanpasnstoLas TOpMO3HbIX KONOAOK 1
7 26105G02F000 LU015490 HOSE Tpybka apeHaxHas canyHa, pesuHa 1
8 26123G02F000 LU014714 DOWEL PIN Brynka Hanpaensowas 12x16mm, ctans 2
9 301310603562 LU014236 SCREW Bont ¢ donaHuem M6x1.0x35mm , cTanb 6
10 14222J01F000 LU015498 O RING6.8X1.9 KonbLo ynnotHutensHoe 6.8x1.9MM, peanHa 1
11 301310603062 LUO014747 BOLT Bont ¢ conaHuem M6x1.0x30mm, ctanb 2
12 18101G02F001 LU015499 COVER, GEAR BOX Kpbllika pegykTopa, annioMuH.cnnas 1
13 214201.001000 LU015500 GASKET, GEAR BOX Mpoknaaka KpbiLK peaykTopa, NapoHUT 1
14 301310602262 LU014350 BOLT Bont ¢ donaHuem M6x1.0x22mm , cTanb 3
15 26208J01F000 LU015508 DOWEL PIN Brtynka Hanpaensowas 10x14mm, ctans 2
16 301310801605 LU013783 FLANGE BOLT Bont ¢ ¢pnaHuem M8x1.25x16mMMm , cTanb 1
17 18105H03F000 LU014570 WASHER LLan6a 8.2x14.5x2mm, cTanb 1
18 26214G02F000 LU015509 HOLDER dukcaTop carnbHuKa, cTanb 1
19 301310601262 LU013750 BOLT M6X12 Bont ¢ conaHuem M6x1.0x12Mm (oumHKOB.), cTanb 1
20 304290800062 LU013785 NUT [alka camokoHTpsiasica M8x1.25, ctanb 1
21 26216G02F000 LU022340 GASKET Mpoknaaka kapTepa ABUraTens, NapoHUT 1
22 206407.004472 LU008900 OIL PLUG Mpo6Gka Macno3anuBHOro 0TBEpPCTUS 1
23 26102G02F000 LU015513 O-RING Konbuo ynnoTHuTensHoe 14.4x2.4Mm, pesunHa 1
24 26112G02F000 LU015515 SHAFT COLLAR O6oiiMa noALWwunHKKa, cTanb 1
25 301311204662 LU008901 BOLT M12X46 Bont ¢ dnaHuem M12x1.25x46mm, cTanb 1
26 B07030001200 LU016038 WASHER 12mMm LWan6a 12.2x13.8x2.0mMm, cTanb 1
27 26140G13F000 LU008902 BRACKET ASSY KpoHLUTeH KpenneHus asuratens 1
28 304181200062 LU016332 NUT M12 ["avika ¢ coraHuem pebpuct.M12x1.25mmM, cTanb 1




CRANKCASE COVER

Kpbiwka BapuaTtopa

Item Part no Kon 1C Description ENGLISH HAUMEHOBAHUE Quantity
1 207208.009000 LU015524 GASKET, SIDE COVER Mpoknaaka KpbiLKy BapuaTopa, NapoHUT 1
2 207200.048000 LU008904 SIDE COVER Kpblilwka BapuaTopa, antoMuyH.crnas 1
3 26128G02F000 LU015528 SHAFT Ocb NpoMeEXXYTOYHON LLEeCTEPHN CcTapTepa, cTanb 1
4 26208J01F000 LU015508 DOWEL PIN Btynka Hanpaensiowas 10x14mm, ctanb 2
5 302270602565 LU013763 SCREW M6X25 Bont ¢ donaHuem M6x1.0x25/16MM (OLMHKOB.), CTanb 8
6 302270603565 LU014236 SCREW Bont ¢ onaHuem M6x1.0x35mm , cTanb 2
7 302270606565 LU015531 PAN HEAD SCREW Bont ¢ onaHuem M6x1.0x65mm , cTanb 1
8 14300G02F000 LU008908 PROTECTING COVER LLInToK 3almTHBIN BapuaTopa, NnacTuk 1
9 14112G02F000 LU008909 SCREW BuHT aekopaTusHbIi M6x1.0MMm, cTans 2
10 14113G02F000 LU008910 NUT BUSH,rubber Mpoknagka 6Mm, pesvHa 2

CRANKSHAFT PISTON KoneHnsan, noplweHs
- —
5 s
O .-
g
10 H L
8
—
8
/ 9
( > = 12
0.,
‘e

Item Part no Kop 1C Description ENGLISH HAMMEHOBAHUE Quantity
1 208100.022000 LU015563 CRANKSHAFT, ASSY Konensan B c6ope 1
2 15100B01F00B LU015565 PISTON ASSY MopuweHb [1IBC 1
3 15105B16F000 LU015567 PISTON PIN Maney nopLuHeBoi 12mMM, cTanb 1
4 15103B01F000 LUO015570 PISTON RING ASSY KonbLo nopHesoe 2
5 15111G02F000 LU015571 CIRCLIP KonbLo cTonopHoe nopLuHeBOro nanbua, crtanb 2
6 15110B16F000 LU015572 NEEDLE BEARING MoAWMNHUK PONUKOBBIN UronbyaTblin 12x16x12.7Mm 1
7 15101B01F000 LU015573 WOODRUFF KEY LLinoHka konexsana 3x5x13mmM, cTans 1
8 B12016620453 LUO015574 BALL BEARING MoAWMNHKK WapuKoBbI paananbHbin 6204 20x47x14mm 2
9 15213G02F000 LU015577 OIL SEAL CanbHuk 20x42x8Mm 1

10 26215G02F000 LU015578 OIL SEAL ASSY CanbHuk 20x30x6Mm 1
11 15214G02F000 LU015580 COLLAR BTynka npoctaBoyHas koneHeana 16x21x13.6mm, ctans 1
12 17308G02F000 LU015647 CIRCLIP KonbLo cronopHoe 42 Mm, cTanb 1




OIL PUMP

MacnsiHbIl Hacoc U ero NnpuBoA

Item Part no Kop 1C | Description ENGLISH HAUMEHOBAHUE Quantity
1 219101.007000 LU022341 OIL PUMP ASSY Hacoc macnsHbiii, B cbope 1
2 B02000501463 LUO014744 SCREW BuHT ¢ kpecToobpasHbiM wimuem M5x0.8x14mm, ctanb 2
3 15211G02F000 LU015591 PUMP DRIVE GEAR LLlecTepHsa npuBoAa MacnsHOro Hacoca, NnacTuk 1
4 B090103014C0 LU015592 PIN Wrudt 3x14mMm, cTanb 1
5 15106G02F910 LU015594 CIRCLIP KonbLo ctonopHoe 19mm, cTans 2
6 221405.105000 LU008912 HOSE,OIL INLET LLinaHr macnsiHoro Hacoca BXO4HOW, pe3vHa 1
7 19213G02F00A LU015597 HOSE CLIP XOMYT NpYXuUHHLIA S5MM, cTanb 2
8 221405.101000 LU031720 HOSE,OIL OUTLET LLInaHr MacnsiHoro Hacoca BbIXOAHOW, pe3uHa 1
9 19217G02F00A LU015600 HOSE CLIP XOMYT NpYXWHHbBIN OMM, cTanb 2

AIR COOLING SYSTEM OxnaxaeHue uunuHapa
6
/ A d
\\.
8
% / \ / /
11

Iltem Part no Koag 1C Description ENGLISH HAUMEHOBAHUE Quantity
1 20301B01F000 LU015606 COWLING,cylinder Koxyx cucTembl oxnaxaeHuns Asuratens, nnactuk 1
2 20303G02F000 LU015607 GROMMET BTynka koxyxa CUCT.OXNaxaeHus ABuraTens, pesnHa 2
3 20200B01F000 LU015608 COVER ASSY (FAN) Koxyx KpbInb4aTK1 CUCTEMBI OXNaXaeH!s, NNacTuk 1
4 B07030000600 LU015609 WASHER ¢6 LWan6a 6mm, cTanb 3
5 20208G02F000 LU015610 BEADING (RUBBER) YNnoTHUTENb KoXyxa cuct.oxnaxa.nsur.110mm, peamHa 1
6 302270602065 LU013797 BOLT M6X20 Bont ¢ onaHuem M6x1.0x20mMm, cTanb 2
7 20102G02F000 LUO015611 DUST COVER (RUBBER) Mpoknagka neinesawmrHas, peavHa 1
8 3050355040F5 LU015620 SCREW ST5.5X40-F BuHT ¢ kpecToobpasHbiM wnvuem M5.5x0.8x40Mm, cTtanb 1
9 20206G02F000 LU015621 BEADING (RUBBER) YNNoTHUTENb KOXyXa CUCT.OXNaxaeH.Asur.220Mm,peanHa 1
10 20401B01F000 LU015623 FAN ASSY KpbinbyaTka cUCTEMbI OXNAXAEHUSI ABUraTens, NnacTuk 1
11 20402G02F000 LU015625 RUBBER RING 70X3.1 Konbuo ynnoTtHutensHoe 70x3.1MM, peanHa 1
12 301310601665 LU013751 SCREW M6X16 Bont ¢ onaHuem M6x1.0x16mMm , cTanb 3
13 B07000000600 LU024615 SPRING WASHER ¢6 LLlarba npyxvHHas 6Mm, cTanb 3




STARTER CLUTCH

MpuBopg kuk-cTapTepa n I'IyCKOBOﬁ MeXaHu3m

Item Part no Kopg 1C Description ENGLISH HAWMEHOBAHUE Quantity
1 34120G02F000 LU015659 START GEAR ASSY LLlecTepHs ctapTepa 1
2 34121G02F000 LU015669 NEEDLE BEARING MoAwmnnHUK ponmnkoBbIN uronbyaTbivi 26400 55x60x12.6Mm 1
3 34123G02F000 LU015662 THRUST WASHER LWan6a npoctaBoyHas 56mm, ctanb 1
4 34110G02F00A LU015663 STARTER CLUTCH ASSY.COMP Mydta obroHHas ctapTepa 1
5 34126G02F000 LU015664 DRIVEN GEAR,STARTER LLlecTepHsa npomexxyTouHas cTapTepa 1
6 26128G02F000 LU015528 IDLE GEAR SHAFT Ocb NPOMEXYTOYHOW LIECTEPHN CTapTepa, cTalb 1
7 34122G02F000 LU014086 PLATE WASHER LLan6a 8.2x16x1mm, cTans 1
8 34125G02F000 LU015666 IDLE GEAR HOLDER dukcaTop Bana NPOMEXYTOYHON LLeCTEPHW, CTanb 1
9 301310601062 LU013968 SCREW Bont ¢ donaHuem M6x1.0x10mm , cTanb 2
10 302040602065 LU013874 SCREW BonT ¢ uun.ronosk.n BH.wecturp. M6x1.0x20mMMm, ctanb 2
11 216100.004000 LU015671 SHAFT, kick starter Ban kuk-ctapTtepa ¢ nonyLluectepHen 1
12 17407G02F000 LU015672 SPRING MpyxuHa (cxaTns) kKuk-cTapTepa 1
13 216217.001000 LU015688 BUSH BTynka npoctaBouyH.kuk-cTapTepa 16x21x38.4Mm, cTans 1
14 307991005552 LU016037 WASHER kick starter LWan6a 15.2x17.5x1.0mm, cTanb 1
15 308090150003 LU015675 CIRCLIP KonbLo cronopHoe 15mmM, cTans 1
16 17415G02F000 LU015676 KICK PINION ASSY LLlecTepHs kuk-cTapTepa 1
17 17418G02F930 LU015677 CLIP Bunka HanpaBnsioLas WecTepHu KUK-cTapTepa, cTanb 1
18 218100.017472 LU015678 STARTING MOTOR ASSY Craptep 1
19 B190102120B0 LU015679 O-RING KonbLo ynnotHutensHoe 20x2.4MM, peauHa 1
20 34130G02F000 LU015686 PLATE WASHER Lan6a 8.2x16x2.7MMm, cTanb 1
21 217100.100000 LU015680 START CLUTCH ASSY, COMP. Mydta obroHHas (B cbope) 1
22 34404G02F00A LU015681 SPRING MpyxuHa (cxaTnst) MydTbl 0B6roHHoM 3
23 34405G02F00A LU015682 CAP Konnayok npyuHbl My Tbl OGrOHHOM, cTanb 3
24 34402G02F00A LU015683 ROLLER Ponuk MydpTbl 06roHHow, cTanb 3




CLUTCH

Bapuartop

30
7
9
S 10
y / , H
5 P2 7 13
oA :
s [’} 5 @ )
34

Item Part no Kop 1C Description ENGLISH HAMMEHOBAHUE Quantity

1 24201G02F000 LU008914 PRIMARY DRIVE SHAFT Ban peayktopa, nepBuyHbIi 1

2 18114G02F000 LU015305 PLATE WASHER Wain6a ctanbHas, 16MM 1

3 B01090801263 LU015324 PAN HEAD SCREW BuHT M8X12, cTans 1

4 B08010001700 LU015691 CIRCLIP KonbLo ctonopHoe 17mm, cTans 1

5 B12016600300 LU015900 BEARING 6203 MoawmnHuK WwapukoBbli paananbHblii 6003 2RS 17x35x10Mm 1

6 24203G02F000 LU015692 OIL SEAL CanbHuk 17x28x5.5 mm 1

7 24301G02F000 LU032123 CLUTCH ASSY,shoe [lvck cuennenus, cTans 3

8 24245G02F000 LU016025 ROLLER BEARING MoAwmnnHYK WwapukosbIn paguanbHbin 6901 2RS 12x24x6Mm 1

9 24303G02F000 LU015694 NUT [alka wecTurpaHHas Hudkas M28x1.0mMm, ctanb 1
10 24700G02F000 LU015695 CLUTCH DRUM BapabaH cuennenus, ctanb 1
11 24305G02F940 LU015696 NUT [alka wecTurpaHHas Hudkas M10x1.0mMm, cTanb 1
12 24243G02F000 LU015697 O-RING Konbuo ynn.6.7x3mm (k Bany go 03.10.2009), pesnHa 1
13 24209G02F000 LU016019 BEARING 6382 MoAWwmMnHUK LWapuKoBbI paananbHbli 638 ZZ 8x28x9vm 1
14 24101G02F000 LU015904 FACE,movable drive MonosuHa BeayLLUero LWKvBa, NOABWKHASA, annioM.cnnas 1
15 213119.006000 LU022342 ROLLER pysuk BapuaTopa 6
16 24103G02F000 LU015703 PLATE,movable drive MnactuHa curypHas LieHTpoGexHoro perynsitopa, ctanb 1
17 24104G02F000 LU015704 DAMPER Hanpasnsiowas ckonbXeHns rpy3ukos BapuaTopa,nnacTuk 3
18 24105G02F000 LU016024 COLLER Brynka wkuea Beayuy.sapuatopa 16.0x21x38.5mm, ctans 1
19 24106G02F000 LU008917 WASHER Wanba 16mm, ctanb 1
20 24107B01F000 LU015705 V BELT DRIVE PemeHb Bapuatopa (788x17x28) 1
21 24108G02F000 LU015706 FACE FIXED DRIVE [MonosuHa BeayLLero LWK1Ba, HENoABVDKHAS, anmnoM.cnias 1
22 24109G02F000 LU016022 PLATE WOODRUFF KEY LLlar6a cronopHas 16x36x2mm, cTanb 1
23 213203.001271 LU008918 STARTING DISC XparnoBuK KUK-cTapTepa, ctanb 1
24 15112G02F010 LU016021 WASHER, SPRING LLan6a npyxuHHas koHudeckas 12.3x25.7x2.7Mm, cTanb 1
25 B04031212553 LU015923 NUT [aiika wecTurpaHHas Huskast M12x1.25mm, ctanb 1
26 24204G02F000 LU015924 FACE FIXED DRIVEN [MonosuHa BeAOMOrO LLKMBA, HEMOABWXH, anftoMyH.crnas 1
27 24205G02F000 LU015925 FACE MOVABLE DRIVEN MonoBWHa BEAOMOrO LUKUBA, NOABWXKHAS, anftoMUH.CrnaB 1
28 24206G02F000 LU015699 OIL SEAL CanbHuk 33x39x4mMm 2
29 24207G02F000 LU015700 O-RING Konbuo ynnoTtHutenebHoe 38.7x1.7Mm, pesuHa 2
30 24308G02F000 LU032120 SPRING MpyxwvHa BapnaTopa (cxartue) 1
31 24309G02F930 LU015928 SEAT SPRING BTynka HanpasnsioLas npyxuHbl Bapuaropa, crasnb 1
32 24200G02F000 LU032124 |DRIVEN PULLY and CLUTCH ASSY LLkve BapvaTopa Be4oMblIi, B cOope 1
33 24100G02F000 LU032107 DRIVE ASSY LLikve BapuaTopa BefyLwii, B cbope 1
34 213100.024000 LU022343 SHIFT ASSY Bapwuatop, B cbope 1
35 24208G02F000 LU015937 PIN GUIDE LT T HenoaBMX.NONOBWHLI BEOM.Bana BapuaTopa,cranb 2




TRANSMISSION

TpaHcmuccus

Item Part no Kon 1C Description ENGLISH HAUMEHOBAHUE Quantity
1 17800G02F000 LU008923 SHAFT, IDLE LLlecTtepHs Begywasi pegykropa 1
2 B12016620100 LU015768 BEARING 6201 MoawmnHUK WapukoBbIi paguanbHblil 6201 Z 12x32x10mMm 1
3 17509G02F000 LU015834 PLATE WASHER12 Wanba 12.2x25x1.0mm, ctanb 1
4 17802G02F000 LU015836 WASHER, CONICAL LLlan6a npyxuHHas koHuyeckasi 12.2x28x0.4mm, cTtanb 1
5 17300G13F000 LU008924 DRIVEN SHAFT(GEAR BOX) Ban pepyktopa 1
6 B12016600400 LU015776 BEARING MoawmnHuK WwapukoBbl pagmanbHblin 6004-2RS 20x42x12mm 1
7 17317G02F000 LU015779 OIL SEAL CanbHuk 25x35x6MM 1
8 17308G02F000 LU015647 CIRCLIP KonbLo cronopHoe 42 MM, cTanb 1
9 26136G02F000 LU015829 NEEDLE BEARING MoAwmnnHYK ponukoBbIn uronbyathin NK253515 26x35x15mMm 1

REED VALVE JlenecTkoBbIN KnanaH
~ 3
4
5
q
*

Item Part no Kop 1C Description ENGLISH HAMMEHOBAHUE Quantity
1 32300G02F000 LU016250 REED VALVE ASSY KnanaH nenecTkoBbIii B cGope 1
2 202306.002000 LU015786 VALVE SEAT GASKET Mpoknaaka NenecTkoBOro Knanaxa, NnapoHUT 1
3 302040602065 LU013874 SCREW BonT ¢ uun.ronosk.u BH.wecturp. M6x1.0x20mMMm, ctanb 4
4 32200G02F000 LU016240 PIPE, intake MaTtpybok nenecTkoBOro knanaxa, peanHa 1
5 202104.006000 LU014169 CLIP XomyT 30-40mMMm, cTanb 1




MAGNETO

MarHeTto

Item Part no Kop 1C Description ENGLISH HAMMEHOBAHUE Quantity
1 34310G02F000 LU015855 COIL ASSY KaTywka marHeTo, B c6ope 1
2 223100.100000 LU015857 MAGNETO ASSY MarneTo, B cbope 1
3 34330G02F000 LU015859 PULSE TRIGGER Jaruuk Xonna 1
4 34350G02F000 LU015862 OIL SEAT CanbHuk 20x26x5Mm 1
5 B02000502522 LU015866 SCREW BuHT ¢ kpecToobpasHbiM wmuem M5x0.8x25mMm, ctanb 2
6 B02000501262 LU015864 SCREW BuHT ¢ kpecToo6pasHbIM wnuuem M5x0.8x12mm, ctanb 2
7 B02000400622 LU015869 SCREW BuHT ¢ kpecToobpasHbiM wnunuem M4x0.7x6mMm, cTanb 1
8 B07000000400 LU015871 SPRING WASHER Waitba npyxxmHHas 4MM, cTanb 1
9 223101.019000 LU015873 FLY WHEEL ASSY PoTop marHeTo, B c6ope 1
10 B07030001200 LU016038 WASHER LWan6a 12.2x13.8x2.0mMMm, cTanb 1
11 15228H03F000 LU013984 NUT ["aka camokoHTpsLwasca M12x1.25vm, ctanb 1




CARBURETOR Kap6topatop
'
'
1
10
'
2
1 — 4
1
!
9
3
5
6
'
T
1
|
Item Part no Kopg 1C Description ENGLISH HAWMEHOBAHUE Quantity
1 32510B01F000 LU015879 NEEDLE, jet Mrna posupytoLlas kap6lopaTopa, cranb 1
2 32511B01F000 LU015889 VALVE,PISTON 3onoTHWK kapbropaTopa, NnacTuk 1
3 224202.104000 LU016254 JET, main Kuknep rnaBHbIf kap6lopaTopa, NaTyHb 1
4 32612B01F000 LU015892 ENRICH VALVE O6oratutenb nyckoBon kapbiopaTopa 1
5 32619B01F000 LU015893 PIN, float KnanaH vronb4aTtbinn kapbiopaTopa, ctanb 1
6 32620B01F000 LU015894 FLOAT MonnaBok kap6GlopaTopa, NnacTuk 1
7 32701B01F000 LU015895 GASKET Mpoknagka nonnaBkoBOM kaMepbl kapblopaTopa, pesuHa 1
8 224100.111000 LU033108 CARBURETOR ASSY Kap6topaTop ofiHOKamepHbIii, MonnaBkoBoro Tuna, B cbope 1
9 224203.100000 LU015897 JET, idle XKvknep xonocToro xoaa kapbropaTopa, naTyHb 1
10 32508B01F000 LU015898 CLIPMM,V shape dukcaTop [O3UPYIOLLEN UMb, CTalb 1




REVERSE GEAR CASE

PeBepcuBHas kopobka

3 61 7 5 1334428142911

27
35
17 1
18
14 2 8
9
o 10
S
Item Part no Kop 1C Description ENGLISH HAMMEHOBAHUE Quantity
0 215700000000 LU033106 TRANSMISSION CASE Kopo6ka peBepcuBHasi, B cbope
1 206102.018000 LU008926 lower box Kopnyc kapTepa peBepCcuBHOI KOPOGKW, antoMuH.crnnas 1
2 206101.023000 LU008927 upper box Kpbllwka kapTepa peBepcyBHOM KOPODKHM, antoMuH.crnas 1
3 215316.001000 LU008928 dowel pin BTynka HanpaBnsitoLlas peBepCcuMBHON KOPOBKY, CTarnb 2
4 215429.001000 LU008929 handgrip Pblyar ynpaBneHusi peBepcom 1
5 215430.001000 LU008930 circinal stick Tpy6ka HanpaBnstoLwas peBepCUBHON KOPoBkK, cTarnb 1
6 215431.001000 LU008931 poked piece Burnka nepekrnioyeHus xofa peBepcuMBHOM KOPOGKM 1
7 315108919010 LU008932 0O ring8.9X1.9 Konbuo ynnoTtHutensHoe 8.9x1.9 MM, peanHa 1
8 215415.009000 LU008933 grommet CalineH6nok peBepCcuBHOM KOPOGKM 1
9 225235.001000 LU008934 blow copper pipe Tpy6ka apeHaxHasi peBepCUBHON KOPOGKY, Meab 1
10 225232.009000 LU008935 PP pipe Tpy6ka ApeHaxHas peBepcuBHol kopobku, NMBX 1
11 215312.001000 LU008936 clasp KpoHLUTelH Tpoca ynpaBneHvsi peBEPCUBHON KOPOOKOW, cTarnb 1
12 B01070801665 LU013783 bolt M8X16 Bont ¢ donaHuem M8x1.25x16mMm , cTanb 1
13 206407.004081 LU016108 OIL PLUG Mpobka Macno3anvMBHOro OTBEPCTUSA, NNACTUK 1
14 301250602065 LU013797 bolt M6X20 Bont ¢ ¢onaHuem M6x1.0x20mMm, cTanb 10
15 307991408520 LU023969 aluminium gasket Lan6a 8mm, antoMuH.cnnae 1
16 317104055071 LU033097 oil seal 40X55X7 CanbHuk 40x55x7Mm 1
17 317103045071 LU030423 oil seal 30X45X7 CanbHuk 30X45X7 mm 1
18 215203.009000 LU033096 gasket Mpoknaaka kapTepa peBepcuBHON KOPOOKK, MAPOHUT 1
19 215410.001000 LU008942 big gear LlecTepHs Gonbluasi peBePCUBHON KOPOGKY 1
20 215409.001000 LU008943 active gear LLlecTepHs BeayLlas peBepcuBHON KOPOBKK 1
21 214301.004000 LU008944 gear idle LLlecTepHsi XONOCTOro XoAa PEBEPCUBHON KOPOOKHU 1
22 214302.007000 LU008945 shaft idle Ban npomMexyTouHbIi peBepcUBHON KOPOBKK 1
23 215308.004000 LU008946 gear idle LLlecTepHs xonocToro xoAa peBepcuBHON KOPOBKU 1
24 215307.003000 LU008947 shaft idle Ban xonoctoro xoa peBepcuBHON KOPObKu 1
25 215413.001000 LU008948 inlet shaft Ban nepBuyHbIii peBepcuBHON KOPOGKU 1
26 315122028010 LU022921 0O ring22x2.8 Konbuo ynnotHutensHoe 22x2.8 MM, peanHa 1
27 308090280010 LU008950 circlip 28 KonbLo ctonopHoe 28mm, cTans 1
28 B04000600074 LU014002 nut M6 [aiika M6x1.0mMm, cTans 1
29 301250601265 LU014743 bolt M6X12 Bont ¢ donaHuem M6x1.0x12mm, cTanb 1
30 215320.001000 LU008953 circlip KonbLo cTonopHoe BTOPMYHOrO Bana peBepcuBHON KOpobku, cTanb 1
31 312640680900 LU033583 bearing 16008 MoAWwnnHKK WapukoBsbIi pagnanbHbIn 16008 40x68x9mm 1
32 312602030000 LU018095 bearing 6203 MoAWwmMnHUK LWapuKkoBbIi paauanbHbin 6203 17x40x12mMm 4
33 312630550900 LU033584 bearing 16006 MoAWnnHKK WapukoBbI paananbHbIn 16006 30x55x9Mm 1
34 26102G02F000 LU015513 O RING Konbuo ynnoTHuTenbHoe 14.4x2.4Mm, pesuHa 1
35 214104.016000 LU032787 OUTLET SHAFT ASSY Ban BTOpWYHbIN peBEPCUBHON KOPOGKU C LLECTepHeN 1




